MIBERAAT F5 ERMAIIFR. k=BmEASGEMRAER, WitHa, REFE. FHEFILIEAA
BEBWTEENSZNEEL”R. RINESESZRENFBERIE.

Welcome to use ROFUN F5 competitive series Truck with high quality and fresh design, which

would bring you much fun of operating this product. Please read manual carefully to help you to

control

it more easily.We would love to share excitement together when running this vechile.

Caution of truck damage, collateral spare parts damage and even serious bodily injury

TIRBUILHBARMEA T RS MEBERTE NG, EESBASHE.

If you don't follow the manual to run the vechile, which may cause the probability

Attention Failure to follow this instruction may cause the hurt to yourself and others .

TBIOHAAREETRAEI B S A,

/I

Caution

ATHIEERASGES =%, BIFLEREFNEE. LEXRATRMERESRBRE, &
SIRE A[IA70km/ho

To prevent any serious personal injury and/or damage to property, please be responsible
when operating this vechile. This vechile use inflammable mixed gasoline. Max running
speed of this vechile would reach 70km/h

145 TILE, BIbITE.

Children are forbiden to play under 14 years old.

£ R £1#1EIEF Engine Guidelines for safe handling

()

BMNRRESFRENUER & R,

Please use a mixture of gasoline and 2stroke oil for fuel

o IETITER M EARIR R 2 o5 e
Never operate your vehicle near open flames.Never smoke while operating
your vehicle or while handling fuel.

o JUHRHMRFEIKFEMNE, ZEANE. NE. SERFHSG.
When fueling the vechile, please be sure to make this vechile be in a well
horizontal site, and away from flame and high temperature area.

o UWERFMMNARMEFAIENEREIEARE, HEBMRARAIER.
Only use a mixture of gasoline and twocycle oil for fuel in this vechile
engine. Do not use other fuel.

o SUHBAES, WIEZL.
Please be safe because gasoline is inflammable and poisonous
o PFEUEPHLEBHERERS, ERLAZANFIMIER.
Do not touch the engine and muffler as they can become extremely hot during use.
o [ERISTEEEFF MR R MILEER.
Please clean the fuel tank after running this vechile.

o IRIEETEELE.
Please be away from children when running this vechile.




AEFEF A Packing List

RC?&E RC assembled car
i%*fﬂé/ﬁ%qi*ﬂ Transmitter/Receiver
FEUSCAT R st Receiver battery

T B /i7BAE Tool/Instruction
ﬁ%%ﬁ Charger

e 6 & 0 o

AR SMNERLHBEERNBAZE, FTEBTEM, —VILIRRINEIRE.
ROFUN might do some changes on accessories, which would not be informed .Please just
subject to all what you get.

EERERETERGSHMEMSERTT, BABTERN, BENVAXTFRE.
Transmitter equipment or other spare parts might be updated in future ,which maybe

not same as current picture. We won't make extra informing .ROFUN own the reserved
explanation right for all instructions and terms.

FCZ TR Fitted Tools
NAEWRE +FEy NIEEEYE SEANARTF BRAARTF PRAECEE TE BEIRF

Allen wrench Cross Wrench  Spark plug wrench Metal Hexagon key Plastic Hexagon key Mixed fuel ratio can Wheel Wrench

jj@s

B#& T HE Self-prepared Tools
—FUR22T] AAEE A TE

Screwdriver AA Battery Gasol ine

@%.:Z (I —




~

N

because

\:inning of this vechile

e

N
1

TR FEME,

~
~
/

FE
AJFEACE

!

Battery useful

|ife can be extended longer

if charging or releasing power of battery

o
oy 3
o< 3@
sl
FE5=3
R o5 o
TSS9
+U4U o O
= >
RN o2
— L E
K< ®©0
- S o
44 S >+
S D D X
i S
R 8
. - o Q9
n._._? [l
W~ 5 o0 —
Q
S E S 4 —
S -
w%ﬁwbw
ciﬁwmm
o o»
//
ey
af
=}
o
C
)
(2]
J

FERR RS\ iR I R

Plug the charger in the

power socket

Caution

B7FEREEF S Don't use other charger

® FTHRTEZ) N6/ B} Charging time need about 6 hours

o tFEEFGHER

7S Don't allow to use this charger to charge other battery

N
7

J& Battery should be far away from Children and water

p

BERIK

ZEIL

N
7

° i




ZHEsN Vehicle Starting And Running
RS BEH DEEN <D R

Startup sequence Transmitter power |:'|>Receiver power |:"> Engine

Bz kshHL Priming The Engine
AL NBREA T ARIIE S . REWRHSE, BARATUEBREMNEBEIREZHER .

The engine must be primed before it can be successfully started. Push the primer bulb
until you can see fuel in the yellow return tube.

BEhfEF: #8350 Starting Procedure: Cold Engine

1. R ERXERFR, WPRARRR.
Set choke lever as shown in Step A

2. 5Ghis BN % (A3 , BEIRITRILsIJLERBS, AEEL.
Pull start cord in a quick continuous motion(about 3 times)until you hear the
engine almost start, then stop.

3. MNOAEILRBEBANL BN . ARIEBIE50em/205~T, BN SBHIFARIENEFEL.
Be careful not to flood the engine with fuel. Do not pull more than 50 cm/20 inch.
or you can damage the pull start assembly.

4. ZEMRXRFR, WPEBAIR.
Set the choke lever as shown in Step B.

5. RN Fhig R, Bai&aitl.

Pull the starter cord start the engine.

6. RN NIZTEORRITNN BB .
The engine should start within 6 pulls. EB 5
}Eﬁi;bﬂ%ﬁ}%iz ;ﬁ@}%}iﬁ] Starting Procedure: Hot Engine O
1. ERMBFWR, MPEBAR,
Set the choke lever as shown in Step B. e
2. EEIRERI N L BB e Fhitk. AWIZECRNENHNBE. ©

Pull the starter cord in a quick continuous motion to
start the engine. The engine should start within 6 pulls




KENPLEES Engine running-in

B FE M E SR NI TRE (A—FERIARD SREBS & B,

Please run this vehicle slowly on the ground (about a tank of fuel) to
make engine running—in

AN\

.$%E%ﬂ%ﬁ@ﬁ¥%ﬁ%&ioﬁﬁ@ﬁ%ﬁﬁﬂﬂﬁﬂo
Don't adjust the setup of original carbutetor, otherwise will damage
the engine.

o EZMREMINMIEERS, EAMINEERIREFSLBIEER.

Attention Please don't touch engine and muffler, because they will become very

BRI
Push this fire—off switch
to stop engine

hot during the running.

o YUITMELL AN ZAIKF L SRk WAV RIR . IR EAFT B EMAITH.
Please don't close transimitter and receiver power before stopping
engine, otherwise you will lose control of vehicle.

KFF KKK H & A HH

( T Engine
X[

K&K i 7 FEUZ#1  Receiver power

Close sequence JL JL

& EBt#Hl Transmitter power

KEIHRTE/NEIR Engine Maintenance

BEZERRADNNTIESS, HFEESXERTRE, BARNT, HEK LESHTIER.

The air filter foam need to be cleaned very often. After finishing cleaning, please
just let it dry naturally and re—oiled properly.
NIEEEEHIRTRAE., HER ENRABEET 2.

Spark plug also need to be cleaned regualarly, and clean all carbon deposit on the
electrode.

MRKEAIE, HHERNREE TS, SRLW, LEBNEA.

please empty the gasoline in the fuel tank , light the engine and make it
shut down automatically if you don't run the vehicle for a very long time.




@ 151068

@ 153006

® 63035
152090
171049

© 153008
151069

171050

153009

153010

152095

153010

152089

151078

152092

171053

A6-1

171020 Q

& 171009

i 68006

&) 171029
171026

=

172043

R 171007

[

68192
172029

68192

68192 9

171008

A6—2

171010

i 68006

% 171029

X
172043 2N_g)

171026

@ 171029

172042




68035 @

A 7 2 171059
68025
25 B> 172007

151076 @

68082
1 68045

68025
® 68236 i >
8527201

171061

©
@ .
N
171050 & ) Q171050 191076

65078

171062 ,

152086 =

o 171061 68025 & 172047
68117

1 1 Q§§§§§%S
o %78

68025@ o D 52086

68025 ® 152086

@ 65078 6335
151076

172020
171062

171063
151076
171025
® - 171066
M 171023
68054
@171023 U ®Dss003
68223

C% 172023
\& 171041
171024 71056
@ 151017 C
p

171012 0 R =

68040 (
171055

171027

@ 68036

08040 172024

? [7 171012
172021 151017 @
A7—1 € oo™

68073 171041
2 171023
000) )

171025

171024

171033




172044

68082
¥
© 68236

v
68236 @ @

i ﬁ 66209 68083
i %
< <«
é NS \

171058
171060 %\
172044

Q’
=

171060

O

68083

68035

68022
? 68022
172046
S
172046
68022
650

981 i
65097 @

661191 8
/ 39
4%5“
o, A

65073
©
=

65073
S
S 172040

172040
A 8 2 172040




171040

151059
< 68238

151056 ﬁ
151059

iﬁ 151056

¢ 2
Q ‘324*
t© =

o =

68238 151060

\

S
& 68238

m 151056

S 68238

151059

171040

o &

Q)

681 A9_2

A9-3 U

172058







68257
& 68257
R 68173

172022

171013

” 5

171046

172038

SN

172060

172035

5% |

173001




68148

171027 /

ﬁ 171064 172041 68009
)¢
o N 171026 P
68036 \ ’y)
171028
¢ 172041
68037
151017
i 68021
68230
© 171035 §®
o 68163 171065
ol 171052

172050

&

: 5 = 68022 W
68239 )
01 71065 ) ”

- _ R » &£
DX

171052

68009

=

172041 8174008

®
7
66003 6803 171026
68163 &

172001
68022 &
. | 68239@ 58021
. 171016 S
151017 @ o
172011 171014 171000
151017 171012
66003 O
171035 0
0 171039 68239 €D
o ® 171085
oS 171030 § 17103
171031
1510176 % <
171036

65057

-

171064

&
151016 @171037

®
68137




172041 & 171007
NY
® NG)
68036 171026 68009
68137 % 171028
® 171037

© 172041

% 172009 68037
68040

151016 @ A e
7Y @172010 ® »
171015 152093
RN 68043 172046 171052 »
Q 66003
172010 & ‘68163 P
u.;‘r;v\’ 151017 68022 o® ¢ &
] ‘ 171036 [] s
172005 Q@ ¢ 171035
172003
@ 171014
171030
66003 172002 68009
172041 6D 171028
@®
171026
15101 o \ .
51017
171030 D 172041 /)
&
e O
R ca163 66003 ) 171027
0 i ! e
151017 172013 171035 68036
171036
I] 171012 < 68022
151017 @ #
[] \ 171015 O)
171039 172046
@
171035 @ 171014
171032 60003
172009
65057
68043 > @172010
) 68040
151016
172010 B
151017 @171037
®

68137







68005

,, /.“V/.M/ Qo AGN

7\

A15-1




68022

\.;,,,é ‘.
W7y

N
)
N




\.., %

w/.
N A










68257 R 68173
A ? A10-1
68163 171044

68239

172022

& 68137 '
\

0.1 ¢

68159 @ 68257 p
68191 & R {
S04

68012

171071

A10-2







FEE  Parts List

Nummer Qty
68003 2
68005 2
68006 2
68008 3
68009 8
68012 25
68021 4
68022 59
68023
68025
68035 8
68036 24
68037 9
68039 2
68040 12
68043 4
68045 1
68054 2
68057 13
68071 8
68073 2
68079 1
68082 3
68083 84
68103 13
68106 2
68109 12
68117 1
68132 6
68137 4
68143 2
68148 4
68258 2
68155 2
68159 8
68163 5
68173 5
68176 2
68182 2
68192 4
68209 12
68223 7
68236 3
68237 2
68238 8
68239 9
68256 3
68257 4
68258 2
68261 4
68262 1
68266 2

Descripton

A7~ A EFESKIRET Hex. Column head screw M4 X6
A7< B EFESLIRET Hex. Column head screw M4X25
R7< A EHESLIZET Hex. Column head screw M4X30
A7 AR FESLIZT Hex. Column head screw M5x20
A7 A EFESLIZET Hex. Column head screw M5x30
RI7SFSTELIZ4T Hex. socket head cap screw M5X 16
A7 FESLIZET Hex. flat head screw M6X30
MIRFTISL B BUEL4ET Hex. socket head cap screw ST4x16
+EZI244T TP. Binder head screw ST3X10

A7 Mif X EIRE]T Hex. convex head screw M3x3
FHHAEEE Lock NUT M3

BH#AEEE Lock NUT M4

FHAMEEE Lock NUT M5

RIAFkAA Trench ball bearing 6903-2RS
RIATKAAA Trench ball bearing 6901-2RS
SRIWTkEMA Trench ball bearing 6804-2RS

A7~ FESLI25T Hex. flat head screw M3x16
PATREE B Spring lock washers ¢4

AFO%E Body pin ¢1. 6mm

R7< A EFESLIZT Hex. Column head screw M5x25
RI7SASTLI24T Hex. socket head cap screw Mdx16
A7 EFELIZET Hex. Column head screw M5x40
+FHEFZIZET TP.Binder head screw M3xé

R7< A EHESLIZET Hex. Column head screw M3x12
A7 A EFESLIZET Hex. Column head screw M4X12
A7~ A EFESLIRET Hex. Column head screw M5x45x22
R7SESTLM24T Hex. socket head cap screw Mdx14
A7 FESLIZET Hex. flat head screw M3x25
A7~ B M im E ESRET Hex. convex head screw M5x5
A7~ Mim EEIRET Hex. convex head screw Mé6x6
RITkAE Rolling bearings 6900

A7 A EHFESLIZET Hex. Column head screw M4 X35
+3Uki24T TP. socket head cap screw M4x55
+FMKBEEL TP.Flat binder head screw M4 X20
R7SESTLI24T Hex. socket head cap screw Mdx12
AI7< A M5 Z EIZET Hex. convex head screw M6x20
BE#AEEE Lock NUT M6

£33+ F4E124T TP.Binder head screw M2x8
RIAFkAA Trench ball bearing 6000-2RS
RIATKAAA Trench ball bearing 687
+FELEHLL TP.Binder head screw ST3X 15

R7S T84T Hex. socket head cap screw M5X12
S Washer ¢3x98x0. 5

S Washer ©4x O 9x1

S Washer ©5X ©10X0.4

S Washer ©6X ©12X1.2

A7< R EFELIZET Hex. Column head screw M5x10
A7< B EFESLIRET Hex. Column head screw M6x20
+3SSkH2%T TP. socket head cap screw M4x45

RN FTISkEBUELET Hex. socket head cap screw ST4x65
SEH Washer 916x$22x1

A7< B EFESLIRET Hex. Column head screw M4X10

Nummer Qty

68267

171001
171002
171003
171004
171005
171006
171007
171008
171009
171010
171011
171012
171013
171014
171015
171016
171017
171018
171019
171020
171021
171022
171023
171024
171025
171026
171027
171028
171029
171030
171031
171032
171033
171034
171035
171036
171037
171038
171039
171040
171041
171042
171043
171044
171045
171046
171047
171049
171050
171051

12

w W

AN AN DN O AN AN o

N NN N BN MM MO

L

Descripton
+FEZUB424T TP. Binder head screw ST2.5X20

F5 KJKHR Chassis

EENHEEIR Engine mounting plate
BIZ#E4R Front shock tower 5mm

JEX ¥R Rear shock tower 5mm

4 [EEZH Steering connecting piece 5mm
EHPEPRE Steering sleeve
ERRBIEME2 Steering fixed screw
4EEEE 4 Steering column

3 [E)2R4MEE Steering column spacer

3 [E)4H&+E Steering post

s EAMAFEIE R Steering post nut
5514 0 type retaining ring
BARBE Cluteh disc

TEIESH Lower Sus.arm shaft
JREEH7KEESY Rear Hub carrier shaft
BITEBEMIEH1 Front Sus.arm 1
BITEBEMIEH2 Front Sus.arm 2
BT M A1 Rear Sus.arm 1
BETREMEF2 Rear Sus.arm 2
EENHLEZEIR Engine mounting block set
KEIHEZEH Engine mounting block set
HHMEESIRPEE Gear adjusting block spacer
FZEFF Brake pads

FIZEREH Brake disc

FMEHEEIB2 Brake mounting screw
PBF5LLFF Turnbuckle

EB3ETkSk1 Sus. arm Ball 1
EB$=EBkSk2 Sus. arm Ball 2

G Fksk Steering link Ball

448 Dogbones

BIZ\H Front dogbone

FE4\3h Rear dogbone

§%3%4H Connecting shaft set

1% E Connecting shaft set
CVD;EZIHE CVD axis

CVDIEZA4 CVD drive shaft

IRENEME Wheel Mount

HBRIZE Wheel Nut

BI/EHIE%H Front/Rear output shaft
EiRBEHHE Diff. Joint Cup

i ERifI %l Center Dogbone Joint Cup
EEHE% Drive gear

MENiE% Crown gear

A% Engine gear

hE XS Diff. crowen gear

F5 E$5=RZ2 Clutch mounting seat
F5 ZIRF Diff. shell

FETRAT Shock absorber central shaft
=R Shock absorber cylinder
TEME Shock absorber spring




FEE  Parts List

Nummer Qty Descripton Nummer Qty Descripton
171052 4 X #EEEFF Damping mounting rod 172035 1 ZSYEEERE Air filter set
171053 4 T %% Lower support pole 172036 1 ZSEERE Air filter cover set
171055 1 thZ= {545 Center diff. gear shaft 172037 1 23888 1K Air filter main body set
171056 2 thZERE FER Center diff. mount set top 172038 1 ZEEE L 42 Air filter bracket
171057 2 FZERETER Center diff. mount set bottom 172039 1 %8 Fuel tank
171058 2 {RARVATEHF Servo Turnbuckle 172040 3 JHFEEIEAE Fuel tank mount set
171059 3 RZEAFEEHFEE Brake lever spacer 172041 8 EB4E5ksL#0 Upper sus.arm spherical joint set
171060 2 {EARFI#FERSL Servo rod ball 172042 2 G Tk3LF01 Steering sus.arm spherical joint set
171061 2 RIZEHRIHF Brake lever 172043 2 4 ETk3LFN2 Steering sus. arm spherical joint set
171062 2 RZEHE Brake arm 172044 4 fRBRRIATEKSLHN Servo sus.arm spherical joint
171063 1 JHFFRIFF Throttle rod 172045 2 LSk Sinking head pad 1
171064 4 AT4EHREEEESH Front Steering shaft 172046 5 STSkE2 Sinking head pad 2
171065 4 B NEHPREE Front lower deck spacer 172047 3 R ZEFFEFER Brake rod holder set
171066 1 FJZEFHE 58 Brake shaft short 172048 1 F5 BiIBH$E Front bumper
171067 1 FJZEFE 1K Brake shaft long 172049 1 F5 I5BH#E Rear bumper
171068 2 F5 Z33E8EPRE Air filter spacer 172050 1 F5 ZHERBIXZER Front frame of vehicle body
171075 1 HS % Exhaust pipe 172051 1 F5 %% GX 242 Rear frame of vehicle body set
172052 1 F5 ZEHRIGX %2 Rear frame of vehicle body set
172001 2 WELFARHIER Gearbox set Front 172053 1 F5 ZMi#R Side L
172002 2 A FEISER Gearbox set Rear 172054 1 F5 AR Side R
172003 2 BH{FF3 Balance rod cover 172055 1 F5 RB# Rear wing
172004 2 BI ~E3E Front lower Sus.arm set 172056 2 F5 BEEE Rear wing mount
172005 2 JE &3 Rear Lower Sus.arm set 172057 4 ZE R A AEEH Body posts set
172006 1 AU A Caster mount L 172058 2 FRATEEH Body posts set
172007 1 I JBYEE A Caster mount R 172059 1 ZSiEE481 Air filter sponge set
172008 2 BI4C4MAABE Front Hub carrier set 172060 1 37858482 Air filter sponge set
172009 2 JE%L4HAE Rear Hub carrier set 172061 1 F5 Z5% Painted body
172010 4 IR Angle adjustment block 172062 4 RE Wheel
172011 1 BI A1 Front Sus. arm holder set 172063 4 PIIBHE Ring
172012 1 BI NEEE2 Front Sus. arm holder set
172013 1 JETHEEE1 Rear Sus.arm holder set
172014 1 JETH3%52 Rear Sus.arm holder set
172015 1 488/ Steering crank/servo saver set 152060 4 SHFEZE 0il tank cover
172016 1 4 [EE8 A1 Steering crank/servo saver set 152086 4 FZEFFEHEPZE Brake rod spacer
172017 1 @85 H2 Steering crank/servo saver set 152089 4 BEINFFOBIE EF Shock absorber set
172018 1 4 E)EEJREE Steering seat 152090 4 BEIEE Shock absorber set
172019 1 hE 543 Center diff. gear cover 152093 4 BE X EEEE Shock absorber set
172020 1 EZTNH 543 Engine gear cover 152095 4 BEINFFOBIEFEE Shock absorber set
172021 2 RFZEREH BRI Disc brake limit block 152099 4 SMIAE Ring
172022 1 ZAZEEER Clutch disc mounting base connection
172023 1 BEFEME Connecting shaft cover
172024 1 BEFEMEE Connecting shaft seat
172025 1 % #&E Radio box set 173001 1 ZSRIEIZEMF Air filter connector
172026 1 EUWHL L1 Radio box set 153004 4 OB 0-ring 9. 6x15. 3x2. 85mm
172027 1 IEWHLE =2 Radio box set 153006 4 BERICIE Damping rubber cap
172028 1 Hith& 3 Radio box set 153008 4 O0RUEE 0-ring 28x33x2. 5mm
172029 1 BIX#E Front brace set 153009 4 0B 0-ring 17x21x2mm
172030 1 4 EEE[E R Front brace set 153010 8 0RYEE| 0-ring 6.8x14x3. 6mm
172031 1 JEX$21 Rear brace set 153012 2 ERBZEE Diff case washer
172032 1 G X $#2 Rear brace set 153016 2 2 Hose
172033 1 B 1EEEIR Rear brace set

172034 1 SEMES MR Gear adjusting block




FH

= Parts List

Nummer Qty

66003
66119
66209
95005
95271
8527201

171069
171070
171071
171072
171073
171074

68004
68011
68012
68022
68036
68137
68159
68105
68191

A AN

Descripton Nummer

[B)FRAT5 B Clearance adjustment tab
SHTEZLEM Fuel tank cover set
HEFEHE Steering arm 15/17T
$HRAHT Tire foam

NEEBRRE On road tires

SHITIFEHLE Throttle steering arm

%$1ﬁ$ Tram parts list

F5 EBZEHhEE1 Tram battery holder set

F5 EBZEHHEE2 Tram battery holder set

F5 BLZER M EEE EFE Tram battery holder set
F5 BBZEBHLEELR Motor mounting base set
F5 EBZEMBHISEZEEE Motor mounting base set
F5 BB TH Motor output shaft

A7 EFELIZET Hex. Column head screw M4x16
R7SESTLM24T Hex. socket head cap screw MAX 10
R7SEITLI2%T Hex. socket head cap screw M5X 16
PN FTISLEBUELET Hex. socket head cap screw ST4x16
BEHMZEE Lock NUT M4

A7 Mif % ELRE] Hex. convex head screw Méx6
R7SEIMTLI2%T Hex. socket head cap screw Mdx12
A7 A EFESLIZ$T Hex. Column head screw M4x20
RIAEKEMA Trench ball bearing 688

Qty

Descripton




